QISIp / Tonne Vertical Log Splitter 01978

SIPINDUSTRIAL

machinery specialists since 1968




PARTS LIST

Ref. No. Description SIP Part No. Ref. No. Description SIP Part No.
Side Log Support 2 WDO03-00450  45. Lever C1 WDO03-00481
Side Log Support 1 WD03-00451  46. Cylinder C1 WD03-00482
Locknut M8 WD03-00106  47. Circlip 22 WD03-00113
Washer 8 WD03-00102  48. Bolt M8x50 WD03-00483
Spring WD03-00452  49. Nut M8 WDO03-00484
Bush WD03-00453  50. Main Frame C1 WD03-00485
Bolt 8.8 M8x210 WD03-00454  51. Short Shaft D WD03-00112
Log Support C1 WD03-00455  52. Tube C1 WD03-00486
Bolt 8.8 M8x60 WDO03-00456  53. Star Knob (black) WDO03-00487
Bush 2 WDO03-00457  54. Oil Plug A1 WD03-00488
Lining Plate WD03-00458  55. Washer Groupware 20 WD03-00140
Clip 2.5 WD03-00105  56. Oil Hose C1 WDO03-00489
Handle C1 WDO03-00459  57. Collar WDO03-00490
Handgrip WDO03-00460  58. Gear Pump C1 WD03-00491
Guard Ring C1 WDO03-00461  59. Nozzle C1 WD03-00492
Screw Méx16 WD03-00158  60. Oil Plug A2 WDO03-00493
Washer 6 WD03-00168  61. Hose Clamp 18-23(24)  WUBJeEE [0k P
Locknut M6 WD03-00169  62. Oil Hose 13 WD03-00130
Right Armguard C1 WD03-00462  63. Oil Hose C1 WDO03-00494
Retainer 1 WD03-00463  64. Nozzle A WD03-00495
Star Knob WDO03-00464  65. CCA Valve WDO03-00139
Big Washer 8 WD03-00465  66. Oil Cap K WD03-00496
Left Armguard C1 WD03-00466  67. Oil Dipstick KG WDO03-00497
Bush 1 WD03-00467  68. Screw M8x90 WD03-00498
Pin C1 WD03-00468  69. Spring Washer 8 WD03-00133
Star Knob Mé WDO03-00469  70. O-Ring 25x2.65 WDO03-00499
Cap WD03-00093  71. Big Washer 10 WD03-00500
Retainer 2 WD03-00470 72. Motor Support WD03-00501
Clamp WD03-00471  73. Bolt 8.8 M8x45 WD03-00103
Splitting Pipe G5 WD03-00472  74. Oil Plug A6 WD03-00502
Square Cap WD03-00109  75. Oil Hose C1 WDO03-00503
Star Knob Mb5(black) WD03-00473  76. Oil Hose 13 WD03-00138
Upper Lining Plate 2-C WD03-00474  77. Screw M8x35 WDO03-00504
Upper Lining Plate 4 WD03-00115  78. Shield C1 WD03-00505
Upper Lining Plate 3 WwD03-00118  79. Big Washer 6 WDO03-00506
Upper Lining Plate 1 WD03-00119  80. Screw Méx10 WDO03-00507
Screw Méx8 WD03-00475  81. Clip 3 WDO03-00508
Locknut M4 WD03-00117  82. Washer Groupware 16 WD03-00159
Swifch WD03-00476  83. Bolt M16x25 WDO03-00158
Screw M4x60 WD03-00124  84. Wheel WD03-00509
65585 Motor WD03-00477  85. Wheel Axle C1 WDO03-00510
Screw Méx10 WD03-00478  86. Wheel Cap WD03-00157
Washer 16 WD03-00479  87. Long Shaft A4 WD03-00511
Pull Rod G5 WD03-00480  88. Clip 4 WDO03-00512

Vo NOOGKAWDND

P
o

[N
N =

-
w

F<N
A

-
o

P
o

N
N

=S
Co

-
A]

N
©

NN
IRES

N
s

N
A

N
o

N
o

N
N

w NN
© 0o ®

w W
955

w W
AW

©w
o

w
o

w
N

w w
0 %

'
S

A A
ISNES

NN
Ao






